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PART NO.

00-944977-0000A
00-976800-0000A
00-944996
00-412212-00007
00-410839-00004
00-427952-00001
00-944981-00013
00-976801-00013
00-913153-00000
00-410840-00002
00-410841-00022
00-944981-00014
00-944801
00-418209-00001
00-418212-00001
00-410695-00001
00-944981-00008
00-976801-00008
00-010901-00044
00-010901-00045
00-010901-00046
00-010901-00047
00-010901-00047
00-010901-00048
00-010901-00049
00-010901-00050
00-958392-000G1
FP-085-74
00-944981-00009
00-976801-00009
00-497344-000G1

BURNER COMPONENTS
NAME OF PART AMT.

Tank AsSSemMDBIY (VEG3S)......couiiiii et 1
Tank Assembly (VEG50)...
BUIMET ... bbb e et b e et s e e saba e e e e e
1o (A = LS C =T USRS PUPPPPTN 1
LI LT 0 00T o 1= U UPPP PPN 1
Bracket - Pilot MOUNTING. ......c.iiiiiii e e e e e 1
Panel - Burner Under (VEG35)....
Panel - Burner Under (VEGS0).........oiiuiiiiieeiieeite ettt ettt e e e e 1
Kit - Millivolt Thermostat (Includes em 13)......ccouiiiiiiiiiii e 1

Control - High Limit

Valve - Combination (NAT)...

Panel - Thermostat

Knob - Thermostat..
Manifold - Burner (3 Tube) (VEG35)
Manifold - Burner (4 Tube) (VEG50)

EXEENSION = OFIfIC. ...ttt ettt ne e
Hanger - Manifold (3 TUDE) (VEG35).......ooiiiaiiieiieeeee ettt e e 1
Hanger - Manifold (4 TUDE) (VEGS50).......coiuiiiiieiieeiiie et e e 1

Orifice - Spud (Nat.
Orifice - Spud (Nat.
Orifice - Spud (Nat.
Orifice - Spud (Nat.
Orifice - Spud (Nat.
Orifice - Spud (Nat.
Orifice - Spud (Nat.
Orifice - Spud (Nat.
Valve Assy. - Drain
Pipe 1-1/4 x 6-3/4

Gas) (Sea Level - 2000 Feet) (VEG35)......cccoieiiiiiiiiieniiieiiee e AR
Gas) (2000 - 5000 Feet) (VEG35)
Gas) (5000 - 6000 Feet) (VEG35)
Gas) (6000 - 8000 Feet) (VEG35)

Gas) (Sea Level - 2000 Feet) (VEG50)...
Gas) (2000 - 4000 Feet) (VEG50)....
Gas) (4000 - 7000 Feet) (VEG50)....
Gas) (7000 - 9000 Feet) (VEGS0)......c.crererrireereirierieeieeieeieeiesieeieseee e AR
[ ) OSSP U TS OSTUPPPPTRPION 1

Panel - BUNEr Cover (VEG35).......c.uiiiiiieeie ettt ettt st sbe et e e e e 1
Panel - Burner Cover (VEGB0).........uiiiiiiiieiie ettt sbe et e e e 1
WIFING HAMMESS.......eiiieee ettt et e e et e e et e e e ebnee e e e e e e 1

* The VEG Series fryer is not available in LP Gas construction.
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ILLUS.
PL-AI4583

PART NO.

00-419664-00002
00-976572-00000
00-976573-00000
SD-032-07
00-944981-00017
00-427884-00001
00-499223-00001
00-421893-000G1
00-959423-000G1
00-944981-00004
00-497296-000G1
00-959427-00002
00-976571-0000A
SD-032-07
NS-044-09
00-413112-00012
NS-044-14
SD-015-14
00-427886-00001
00-957916-00005
00-419653
00-959429-000G1
00-944981-00005
00-419788-00001
SD-036-03
00-402558-00006
00-417522-00003
SD-036-03
00-419656
00-419662-000G1
00-959427-00001
00-427883-00001
00-427883-00002
00-959424-000G1
00-944981-00003
00-976801-00003

BODY UNIT

NAME OF PART

HANGET - BASKEL. ...
Panel - Chassis Back

Panel - ChassiS SEEP......ccuiiiiiiiiiii ettt e e
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccconiiiniiiniiiiieiiieeee e 4
Panel - Service Back

BOdy - REAIBOOM. ...ttt ettt e et e e et e e e e e e e e e e e e e s
BaSKET - TWIN.....oiee et e
Caster - Plate Mount (Set Of FOUT)........ooiiiiiiie e 2
WVEAD = FIUE. ..ottt ettt e e e e ettt e e e e s et e et eeeeeasasbeeeeeeesasssaeaaaeseeeeeeeeeenes 1
Insulation Shell - Bottom Panel (VEG35)..........ooiuiiiiiiiiieeiie ettt 1
IMBGNEE ASSY ...ttt ettt e a et e a e bt aa e bbbt et nh e en e e e e e e anee 1
BOdY - RiH. SOt e e 1
HINgE - ASSEMDIY.....coiiiiiiiiiiie e

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT....

Nut Assy. 10-24 Hex KEPS.........ccooiiiiiieieee e

Leg - Plate MOUNt (6 IN.)...c.uiiiiiiiiiiee ettt e e e 4
Nut Assy. 1/4-20 HEX KEPS.........ooiiiiiiie et et
Self-Tapping Screw 1-4-20 x 1/2.... .
BOdy - BOHOM (FIONL)..... ittt e st e e ae e e e e e e e e e e as
NaMEPIALE = VUICAN.......cc e e e e e e e e e e e s et ae e e e e e e sesa e aeeaaaes 1
Handle.........c.coooiiiiiie

Door Panel Assembly (Stainless Steel)....

Insulation Shell - Front Panel....................

51311 (o B ) o OSSPt
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB........cccceveiveeiiireeiiiiiiieeees 2
ClIP = TUDING. ..ttt ettt nae ettt neb e saee e e e e 2
ClIP = CAPIIANY ...ttt e e 2
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB. AR
HEat SNIEIA. ...ttt e e 1
FrONE PAnEL... ..ottt 1
Body - L.H. Side

Screen - Basket SUPPOrt (VEG3B5).......uii ittt e e 1
Screen - Basket SUPPOrt (VEGS0)........ooiuiiiiiieiiie ittt e e 1
FIUB....c e e e e 1
Insulation Shell - Side Panel (VEG35).......ccoouiiiiiiiiiiie et 2
Insulation Shell - Side & Bottoms (VEGS50).........c.eoiiiiiiieiieie e 1
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ILLUS.
PL-Al4584

PART NO.

00-410840-00002
00-913153
00-944801
00-410841-00022
00-412212-00007
00-410839-00004

Control - Hi

Kit - Thermostat (Incls. Knob and Screws)
Knob - Thermostat
Valve - Combination (NAT)
Pilot (Nat. Gas)

Thermopile

RECOMMENDED SPARES
NAME OF PART AMT.
Lo TN X T P UURUR 2
................................................................................. 2
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